
Section 
Two 

Outer 
Shell 

Trim Assembly 

Page 
Number 

Serial No. 109-40526 & Below ............................................................................. 2-2. 2-3 
Serial No. 109-40527 to 119-50390 .................................................................... 2-4. 2-5 
Serial No. 119-50391 & Above ............................................................................. 2-6. 2-7 

High Hose 
Serial No. 
Serial No. 
Serial No. 
Serial No. 

069-19557 & Below ............................................................................. 2-8. 2-9 
069-19558 to 109-40503 .................................................................... 2-10. 2-11 
109-405 to 109-H628-40692. 119-H426-50383. 030-H324-52339 ...... 2-12. 2-13 
109-H628-40693 & Above. 119-H426-50384. 030-H324-52340 .......... 2-14.2-15 

Enclosure Assembly 
Plastic Enclosure for TCS Non-A ........................................................................... 2-16 
Plastic Enclosure for TCS-A .................................................................................. 2-17 
Steel Enclosure ..................................................................................................... 2-18 

Chassis Assembly 
Serial No. 119-50390 & Below ............................................................................. 2-20. 2-21 
Serial No. 119-50391 & Above ............................................................................. 2-22. 2-23 

Nozzle Boot Assembly 
Serial No. 119-50390 & Below ............................................................................. 2-24 
Serial No. 119-50391 & Above ............................................................................. 2-26.2-27 

Hose Magazine Assembly For TCS Low Profile ........................................................ 2-28 

Access Panel Assembly . 
Serial No. 119-50390 & Below ............................................................................. 2-!l9 
Serial No. 119-50391 & 031-58612 ..................................................................... 2-30 
Serial No. 119-58613 & Above ............................................................................. 2-31 

Door Assembly ........................................................................................................... 2-32, 2-33 

MaxVac Raceway Assembly ..................................................................................... 2-34.2-35 

TCSfTCSA Dispenser Parts Manual 
Form 4576A Version 1.0 
Tokheim Corporation February 1996 

T 
C 
S 

D 
I 
S 
P 
E 
N 
S 
E 
R 

2-1 



I\) 
I 

I\) 

c} -I 
:>:" 0 
m: ~ 
3 0 
f,> ~ 
-a 6' 0 
~ 3~' 
6'~~ 
::I '"' UI en!!! 
;Vl>-o 
t:r<~ 2 m UI 

~ ii1 _. s:: 
0 111 .... ::1::1 

co .... c 
mo!!!. 

For parts callout of 
Nozzle Boot Assembly 
see dwg. no. 73773 

For ports cal lout of 
Access Ponel Assembly 
see dwg. no. 73786 

For parts callout of 
Hose Magazine Assy. 
see dwg. no. 73783 

rJ-dJ 

For parts callout 
of Door Assembly 
see dwg. no. 73787 

\\~)~ 

(SERIAL NO. 109-40526 & BELOW) ~ /For parts callout of 
" Enclosure Assembly 

t;
' c· ~" see d w g. no. 74 1 38 0 

.~~,~ "~ 

~', ~~,~ c.,,/ I 

----7~ ~~~~:gJ 
L~ ~~"'~(7 

3-741282 



o'6'~ 
~3~ 
_0-1>0 0 
3U1(f) 
O~~ 

~ ~~ lITEM PART II ITEM PART II ITEM PART 
.... 111"0 

NO.. DESCRIPTION NO.. NO.. DESCRIPTION NO.. NO.. DESCRIPTION !1J:iil ~ NO.. 0_01/1 
::J 0 111 

::J -. 

"''''"0 1 06-50621 Washer 14 stainless End Trim - (continued) 18 Mid Stripping 
~o~ 
2 1/1 2 2-131460 Spacer 5-418065 (Serial Plate Side - 2-418222 30" 
~ :!: 

III 3 1-223192 Lead Warning Decal Suction) 2-418233 45" ... ::J 
co c 

(Not Shown) 6-418065 (Side Opposite Serial 2-418276 Left 60" m !!!. 

4 1-225094 Decal Unleaded (Not Plate - Suction) 2-418277 Right 60" 
Shown) 1-419292 (Serial Plate Side - 19 Top Panels 

5 1-228380 Blind Rivet Remote Control High 1-418533 Painted 

6 1-228381 Stud Receiver Clip Hose) 2-418533 Stainless 

7 1-228646 Self Threading Wing 2-419292 (Side Opposite Serial 20 174-50031 #8-32X 1/2 Lg.1iuss 
Nut Plate - Remote Hd. Mach Screw 

8 2-317413 Upper Vertical Strip Control 21 256-50031 #10-24 X 3/4 Lg. 

9 1-317443 Gutter High Hose) Truss Hd. Mach 

10 Instruction Decals 3-419292 (Serial Plate Side - Screw 

1-317827 Cash/ Credit Suction High Hose) 22 04-50211 #8-32 Hex Nut 
(45" High Hose) 4-419292 (Side Opposite Serial 23 07-50621 1/4 Plain Washer 

2-317827 Cash Plate - Suction High 24 04-50761 #8 Lockwasher 
3-317827 Preset/ Cash/ Credit Hose) 25 23-50761 # 10 Lockwasher 

(45" High Hose) 15 Right Edge strip 26 10-51491 #14 X 1/2 Lg. P.K. 

11 2-418020 Lower Vertical Strip 2-418066 Use 2-419646 Self-Tapping Screw 

12 2-418025 Fixed Panel (2") 2-419646 27 248-52851 #1O-24X3/8 Lg. Hex 

13 2-418030 Wide Trim Strip 16 Lcll Edge Strip Hd. Mach Screw 

2-419069 Wide Trim Strip (H3. 2-418067 Use 2-419647 28 252-52851 # 10-24 X 1/2 Lg. Hex 
H4&H6) 2-419647 Hd. Mach Screw 

14 Stainless End Trim 17 Upper Stripping 29 04-54742 1/4-20X3/8 Lg. M-F 

1-418065 Serial Plate Side - 2-418221 30" Hex Hd. Whiz-Lock 
(Remote Control) 2-418232 45" Screw 

2-418065 Side OppOSite Serial 2-418274 Left 60" 30 03-54752 #10-24 M-F Flange 

Plate - (Remote 2-418275 Right 60" Whiz-Lock Nut 
Control) 

"'- II II 3-741282 
I 

CAl 



I\) 
I 

~ 

c} -i 
'" 0 
~ ~ 
3 0 
o en 
Q"11» 
"Co e 
~ 3~· 
g:~!!l 
::I -..j Ul 

Ol~ 
~»"O 
C"<1Il 
2coiE 
III iil -< _.3: 
.... g~ 
<0 .... 1: 
~b!!!. 

For ports callout of 
Nozzle Boot Assembly 
see dwg. no. 73773 

For ports callout of 
Access Panel Assembly 
see dwg. no. 73786 

For parts callout of 
Hose Magazine Assy. 
see dwg. no. 73783 

For ports callout 
of Door Assembly 
see dwg. no. 73787 

TRIM ASSEMBLY FOR res 
(SERIAL NO. 109-4052 7 TO 1 19-5039 ~, E ~ ~ I g ~ r t sea I I 0 

~
o:/~" /F .'- _ ... dW~" A".m~l of 
_, _ . "'. 7413~O 

----- '",-", -", 
6 7 1 -...:::, ''. 0/ ..... I 

L /~~~~'.~~ogJ 
L~\\-~-- ~ ..... 

1-741406 



;;id1d 
:>:"3 00 ffi ":::j _."", 0 
3 t11oo 
g~~ 

-g ~ ~ lITEM PART II ITEM PART II ITEM PART 
.., ~"O 

~ DESCRIPTION NO.. NO.. DESCRIPTION NO.. NO.. DESCRIPTION I!iil~ NO... 
0-·(1) 
::l a til 

::l ... 

~:-'""ll 1 06-50621 Washer 16 Top Panels 20 256-50031 #10-24 X 3/4 Lg. 
0-°::1- 2 2-131460 Spacer 1-418533 Painted Truss Hd. Mach 2 (I) 

III s::: 3 1-223192 Lead Warning Decal 2-418533 Stainless Screw -< III .... ::l 
(Not Shown) 17 Wide Dim Stripping 21 04-50211 #8-32 Hex Nut co c: 

lE !!!. 
4 1-225094 Decal Unleaded (Not 420312-1 Stainless 22 07-50621 1/4 Plain Washer 

Shown) 420312-2 Stainless (H3, H4 & 23 04-50761 #8 Lockwasher 
5 1-227277 Notice Label H6) 24 23-50761 # 10 Lockwasher 
6 1-228380 Blind Rivet 18 Painted End Trimming 25 10-51491 #14 X 1/2 Lg. P.K. 
7 2-317413 Upper Vertical Stiip 5-420313 Painted Serial Plate Self-Tapping 
8 1-317443 Gutter Side - (Remote Screw 
9 Instmctlon Decals Control) 26 248-52851 #10-24 X 3/8 Lg. Hex 

1-317827 Cash/Credit 6-420313 Side Opposite Hd. Mach Screw 
(45" High Hose) Serial Plate -(Remote 27 252-52851 #10-24 X 1/2 Lg. Hex 

2-317827 Cash Control) Hd. Mach Screw 
3-317827 Preset! Cash/ Credit 7-420313 Serial Plate Side - 28 04-54742 1/4-20X3/8Lg. M-F 

(45" High Hose) (Suction) Hex Hd. Whiz-L 0 c k 
10 2-418020 Lower Vertical Strip 8-420313 Side Opposite Serial Screw 
11 2-418025 Fixed Panel (2"0 Plate - (Suction) 29 03-54752 # 10-24 M-F Flange 
12 Right Edge Strip 5-420325 Serial Plate Side - Whiz-Lock Nut 

2-418066 Use 2-419646 (Remote Control 
2-419646 High Hose) 

13 Left Edge Strip 6-420325 Side Opposite 
2-418067 Use 2-419647 Serial Plate - NOTE: 
2-419647 (Remote Control • For Stainless Steel End Trim & Painted 

14 I Jpper Strippjng High Hose) Wide Trim see drawing number 3-741282 
2-418221 30" 7-420325 Serial Plate Side -
2-418232 45" (Suction High Hose) II • For Wide Trim Strip (Models H3, H4 & H6) 2-418274 Left 60" 8-420325 Painted End Trim 
2-418275 Right 60" Side Opposite Serial see drawing number 3-741282 

15 Mid Stripping Plate - (Suction High 
2-418222 30" Hose) 
2-418233 45" 19 174-50031 #8-32 X 1/2 Lg. Truss 
2-418276 Left 60" Hd. Mach Screw 

" 1-741406 
2-418277 Right 60" 

I\) 
I 

(11 



~~ 

I\) 
I 
0) 

c} 
s: d 
§. ~ 
o 0 
o ~ -t36' 
~3Q 
~ {g 
g ~ 10 

<1I:::J 
..."Ul 

.,,0).10 

~~~ 
2 <III 
~~iit 
... 6'~ 
co:::J:::J 
co:-"I: 
O)O!!!.. 

For parts callout of 
Nozzle Boot Assembly 
see dwg. no. 73789 

For parts callout of 
Access Panel Assembly 
see dwg. no. 73786 

For parts callout of 
Hose Magazine Assy. 
see dwg. no. 73783 

For ports callout 
of Door Assembly 
see dwg. no. 73787 

(SERIAL NO. 119-50391 & ABOVE) 

~
""~"....... /For po t ....... Enel r scali , osur out ." ' .. , dW," A".mb I of 
"" " "'. 741 '~2 

~', ~~,. '>. 
~~~~~""~// I 

~"'~I )' 
" II /" ~ " 

",-' ....... V-
~" 
~ , 

17 

2-741337 



I}' I " II 
-...J 



I\) 
J 

(X) 

i. -l 
::T 0 
!!!. ~ 
3 0 
b> ~ 
-a d' 0 
~ 3~· 
g:~~ 
:::1...,0 

O>!!/ 
~»" 
D"<!! 
2(1)0 

~ iil _.3: 
°111 "':::1:::1 

CD ... &:: 

mo!!!. 

l~tKIAL NO. 069-19551 & BtLOW) 

~ 
2-741304 



etci'd 
~3~ 
-'''''0 
30\00 
OOj;x. 
°;x.O 
"8 < iii' I ITEM PART "m"C 

l'«la DESCRIPTION II NO. NO. DESCRIPTION ~iil! NO... 
g ci'm 

::l ., 

d;1:-'"~ 
2 0

fJ 1 419293-1 Post Assembly 4 1-419279 Post Cover 
III s:: 5 1-229664 Spacer -< III ... ::l 

, Raceway Weld Assemblies Barrier Strip co c 2 6 2-229663 m !!!. 

419263-2 All H426 7 1-229655 Lift Bracket 
419263-3 All H413 8 1-131282 Seal Screw 
419263-4 W/O Val~ce (All H426) 9 5-126964 #8-32 X 1/2"Long Truss Head Thread 
419263-5 W /0 Valance (All H413) Cutting Screw 
419718-2 All H628 10 1-229690 Decalcomania 
419718-3 All H614 11 64-52191 3/8-16 XI" Large Carriage Bolt 
419718-4 W /0 Valance (All H628) 12 04-50611 3/8 Plate Washer 
419718-5 W /0 Valance (All H614) 13 03-50301 3/8-16 Hex Nut 
419802-1 All H311 14 36-50361 5/16-18X 1-1/4 Large Hex Head Cap 
419802-2 All H312 Screw 
419802-3 All H322 15 1-131961 Special Washer 
419802-4 All H324 16 02-54752 5/16-18 M-F Flange Whiz-Lock Nut 
419802-5 W /0 Valance (All H311) 17 1-318245 Post Support 
419802-6 W /0 Valance (All H312) 18 1-318258 Post Spacer 
419802-7 W/O Valance (All H322) 19 1-229679 Cushion (3-3/4 Lg.) 
419802-8 W/O Valance (All H324) 20 1-226268 Decalcomania 

3 Racew~ Cover 

1-419266 45" 

1-419703 60" II 2-741304 
1-419801 30" 

I 
I\) 

I 

<0 



w 
(/) 1'0 

0 
0 10 
I 0 

v 
I 

I 
0> 

~ 0 

I 0 
I-

>-
...J 
m 
~ I W 0> 
(/) to 
(/) 0 

« 
0 

~ z 

0::: 
-l 
« 

I-
tr 

(/) w 
(/) 

U 
I-

2-10 

~-~', 
!-~ 

TCS/TCSA Dispenser Parts Manual 
Form 4576A Version 1.0 

Tokheim Corporation February 1996 



o'6'~ 
~3~ 
~~r ~ g 
O~» 

II ITEM PART ~ » It-IITEM PART 
iil~al ~ ~ DESCRIPTION ~ ~ DESCRIPTION 
::t.C;;:::I 
g ci'1ll 

::I .. 
"Tl .... -O 1 Post Assembly 4 1-419279 Post Cover (1)" ~ 0"0 
2 419293-2 Stainless Steel 5 1-229664 Spacer ~ s:: 
.... !!l 419293-3 Painted 6 2-229663 Barrier Strip <0 c:: 
m !!!. 

7 1-229655 Lift Bracket 
2 Raceway Weld Assemblies 8 1-131282 Seal Screw 

419263-2 All H426 9 5-126964 #8-32 X 1/2" Long Truss Head Thread 
419263-3 All H413 Cutting Screw 
419263-4 W /0 Valance (All H426) 10 1-229690 Decalcomania 
419263-5 W/O Valance (All H413) 11 64-52191 3/8-16 X 1" Large Carriage Bolt 
419718-2 All H628 12 04-50611 3/8 Plate Washer 
419718-3 All H614 13 04-54752 3/8-16 M-F Flange Whiz-Lock Nut 
419718-4 W /0 Valance (All H628) 14 36-50361 5/16-18X 1-1/4 Large Hex Head Cap 
419718-5 W /0 Valance (All H614) Screw 
419802-1 All H311 15 1-131961 Special Washer 
419802-2 All H312 16 02-54752 5/16-18 M-F Flange Whiz-Lock Nut 
419802-3 All H322 17 1-318245 Post Support 
419802-4 All H324 18 1-318258 Post Spacer 
419802-5 W /0 Valance (All H31l) 19 3-227852 Cushion 
419802-6 W/O Valance (All H312) 20 1-226268 . Decalcomania 
419802-7 W /0 Valance (All H322) 21 1-318365 Post Liner 
419802-8 W/O Valance (All H324) 22 1-230194 Spacer 

23 1-227277 Notice Label 
II 

3 Raceway Covers 

1-419266 45" 

1-419703 60" II 2-741338 1\). . 1-419801 30" 
I ..... ..... 



Nl'0m 
W 0')001'0 

(J) c.ol'0l'"') 
OON 

0 vIOL{) 
I I I I 

COtov 

I 
NNN 
tovl'"') 

C) I I I 
almo 

I 
0"-1'"') 
.... ..-0 

0 

>- I-

-.J v 
(I) 0 

~, 
~~~~ 
, .... , 

wi,.;. 
(J) 
(J) 0) 

« 0 

~ 
0 

a::: z 
I- -' « 
(J) a::: 
U w 
I- (f) 

2-12 

J 

~ 

TCS/TCSA Dispenser Parts Manual 
Form 4576A Version 1.0 

Tokheim Corporation February 1996 

al 
a 
'<t 

v 
r--
I 

N 



o'~d 
~3~ 
-'.j>. 0 
; ~ ~ :\;;i'Ft,:famvni#NiWiFrmmc1,mlg@l1D%kbEkWW!itFA\\W!lWK"nn::;;:wnWWNW1%\w%N01W{tif7),DiiMP,WjhtinUl:iK'iiinl1nnca:;;~:Ft)i!l,i;:"')'''W''\IIi"","':""7:"":M:"":~."",,:a~:kM""""Z).i\lli""~:;;I!;RlM:~"".""'::j!;i"'?Flli¥Ii: xmSF@.ltY!185\ 

~ » 9. 
g $.f:l ITEM PART ITEM PART 
III •• 111 

a-~,~ 1_~N~O~. __ ~~N~O~.~~~~D~ES;:C:iOOPT~~I;O;N~~~~~~ ______ ~ __ ~N~O~. ____ ~N~O~. ______ ~D~ES~C~RIPT~~I~O~N~ __________ ~ __ ~ 
::I g ~ ... 
;:} :-" "\J 1 #8-32 X 1/2 Long Truss Head Thread Cutting Screw 
2" 0 ~ 5-126964 Stainless Steel Finish 
~ s:: 6-126964 Black Oxide Finish 
.....!!l 2 1-131282 Seal Screw 
~ ~ 3 1-131961 Special Washer 

4 1-131995 Washer 

I\) 

5 1-226268 Decalcomania 
6 1-227277 Notice Label 
7 3-227852 Cushion 
8 1-229655 Lift Bracket' 
9 2-229663 Barrier Strip 
10 1-229664 Spacer 
11 1-229690 Decalcomania 
12 1-230194 Spacer 
13 1-318245 Post Support 
14 1-318258 Post Spacer 

15 Raceway Weld AssemWies 

16 

419263-2 All H426 
419263-3 All H413 
419263-4 W/O Valance (All H426) 
419263-5 W /0 Valance (All H413) 
419718-2 All H628 
419718-3 All H614 
419718-4 W /0 Valance (All H628) 
419718-5 W/O Valance (All H614) 
419802-1 All H311 
419802-2 All H312 
419802-3 All H322 
419802-4 All H324 
419802-5 W /0 Valance (All H311) 
419802-6 W /0 Valance (All H312) 
419802-7 W/O Valance (All H322) 
419802-8 W/O Valance (All H324) 
420200-1 17" (NH413A) 
420200-2 17" (NH426A) 
For MaxVac Raceway Assembly. see drawing 72295 
Raceway Cover 

, 1-419266 45" (24" Wide) 
1-419703 ~n" i; I ~ U~. ~- II 

16 

17 

18 

19 
20 

21 

22 

23 

24 

Raceway Cover - (continued) 
1-419801 30" 
1-420201 45" (17" Wide) 
1-421446 30" (MaxVac) 
InSide Post Covers 
1-420309 Stainless Steel 
3-420309 Painted 
Outside Post Covers 
1-420310 Stainless Steel 
3-420310 Painted 
420326-1 Post Liner Assy. (Includes Item 7) 
420326-2 Post Liner Assy. (Includes Item 7) 

Carriage Bolt 
39-52198 
64-52191 

64-52198 

Washer 

5/16-18 Xl" Lg. (MaxVac Only) 
3/8-16 X 1" Long (All models Except 
MaxVac) (Cad Plate) 
3/8-16X l"Lg. (All Models Except MaxVac) 
(Black Oxide) 

04-50611 3/8 Plate (All Models Except MaxVac) 
11-50622 1/2" Plain (MaxVac Only) 

02-54752 5/16-18 M-F Flange Whiz-Lock Nut 

M-F Flange Whiz-Lock Nut 
02-54752 5/16-18 (MaxVac Only) 
04-54752 .3/8-16 (All Models Except MaxVac) 

25 36-50361 5/16-18 X 1-1/4 Large Hex Head Cap 
Screw 

26 1-319346 
27 1-319404 

28 08-50621 

Post Brace 
Tube Bracket (H413A & H426A Serial No. 
068546 & Above) 
5/16" Plain Washer (H413A & H423A 
Serial No. 068546 & Above) 

2-741409 



~I~ 
en, ~ 
01 0 
I rn 

« 
I ~ 
C) 

- 1"')"<1-0 
I Ol OJ "<I-

IDI"')I"') 
- OON 

"<I-U1U1 >- I I I 
OJID"<I­

--l NNN 
(D ID"<I-I"') 
~ I I I 

0l0l0 
W 0'-1"') 
(f) .-.- 0 
(f) 

« . 
o 

::?'; Z 

2-14 

OJ 

Parts Manual 
TCSfTCSA DiSP~~~~A Version 1.0 

Form . February 1996 Tokheim Corporation 



1-741411 
I 10f1 

i ~ g .'.,Ii ,S~tialN'f)~. ~.09~H62,~~.()fj93.&Atiove .. , .... 
~ ~ ~;.'i ·.··&tiSj~i1.~6~5()384::.'~(j§6lH8~4 .. fj234(),?'~".; .. 
0»0 
"8 <.li!' ITEM PART ITEM PART 
ii3<D~ 

g.~,~ L~N~O~. _____ ~N~O~.~ __________ ~D~ES::C~RnT~~I:O:N~ ________________________________________ ~~N=O=. __________ =N=O~. ________________ D==E=SC=~===T=I=O=N~ _____________________________ ~ :;,g!!! 
d;' ~ ;9 1 6-126964 
o-0::l 

#8-32 X 1/2 Long Truss Head Self-Tapping 
Screw 2 (J) 

~ ~ .... :;, 

ffi ~ 
(7) 

I\) 
I 

2 
3 
4 
5 
6 
7 
8 
'9 

10 
11 
12 
13 
14 

15 

16 

17 

1-131282 
1-131961 
1-131995 
1-226268 
1-227277 
3-227852 
1-229655 
2-229663 
1-229664 
1-229690 
1-230194 
1-230705 
Post Support 
1-318245 
1-421136 

1-318258 

Raceway 

Seal Screw 
Special Washer 
Washer 
Decalcomania 
Notice Label 
Cushion 
Uft Bracket 
Barrier Strip , 
Spacer 
Decalcomania 
Spacer 
Cover Plate 

All Models Except Those Listed Below 
H413A & H426A Selial No. 068546 & Above 

Post Spacer 

1-419118 All 45" (Except Mobil. 411 & 422) 
7-419118 All & 422 
8-419118 45" Mobil 
1-419702 60" 
1-419798 30" 
1-420010 45" (Lighted) 
1-420107 30" (Lighted) 
1-420126 60" (Lighted) 
1-420199 45" (17" Raceway) 
1-420782 HL322A-R-B5-V (Lighted) 
1-4208181 H322A-R-B5-V 
For MaxVac Raceway. see drawing 72295 

Raceway Covers 
1-419266 
1-419703 
1-419801 

45" (24" Wide) 
60" 
30" 

Ui' II 

, 1-420201 
1-421446 

45" (17" Wide) 
30" (MaxVac) 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 
28 
29 

30 

Inside Post Covers 
1-420309 Stainless Steel 
3-420309 Painted 

Outside Post Covers 
1-420310 Stainless Steel 
3-420310 Painted 

420326-1 

420326-2 

39-52198 

Carnage Bolt 
39-52198 
64-52198 

Washer 
04-50611 
11-50622 

02-54752 

Post Liner Assembly 
(Includes Item 7) 

Post Liner Assembly 
(Includes Item 7) 

5/16-18 Xl" Long Carriage Bolt 

5/16-18 X 1" Long (MaxVac Only) 
3/8-16 X 1" Long (All Models Except MaxVac) 

3/8" Plate Washer (All Models Except MaxVac) 
1/2" Plain Washer (MaxVac Only) 

5/16-18 M-F Flange Whiz-Lock Nut 

M-F Flange Whiz-Lock Nut 
02-54752 5/16-18 (MaxVac Only) 
04-54752 3/8-16 (All Models Except MaxVac) 

36-50361 
1-319346 

.1-319404 

08-50621 

5/16-18 X 1-1/4 Long Hex Head Cap Screw 
Post Brace 
Tube Bracket (H413A & H426A Serial No. 
068546 & Above) 
5/16" Plain Washer (H413A & H426A Selial 
No. 068546 & Above) 

2-741411 



N 
I ..... 

0) 

I t em 
No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 

19 
20 

21 

22 

~ d 23 
;0:-
J 
CD 

~ 3' 24 
0 en 25 
o,,~ 

26 -goo 
iii 3 iii" 
~ .,..1il o UI:J 
:J ..... en 
"m~ CD~"tI 
0"<1» 
2CD~ 
l»iiJ 

'.:c! ci" 3: 
... :JI» 

<0"'2 
~O!!!.. 

Par: No. 

1-126616 
1-230807 
1-131948 
1-228372 
1-228624 
1-228642 
1-228646 
2-228671 
1-228674 

'1-228905 
1-229469 
1-229696 
1-418549 
19-~7106 

2-317420 
317620-1 
317620-2 
1-317636 
2-317638 
3-317638 
4-317638 
1-317639 
1-317640 
2-317640 
1-418270 
1-418271 
1-418272 
2-418024 
2-418057 
2-418058 
1-418255 
1-418556 
07-52922 
04-52532 
83-55112 

P LAS T I.G_~I~NG,bQ.~URE ASSEMBLY 
( r u T ;~ ..) NON ... A ) 

Nome Of Par t 

Washer 
Sleeve 
Washer 
Enclosure Mounting Brocket 
Latch Spring 
Pin 
Sel f Threading Wing Nut 
#10-24 Copped Washer Locknut 
Prop Rod 
Kick-out Spring 
Enclosure Plug 
Sealing Strip 
Enclosure Support (60" onlyl 
"0" R i n g 
Spring 
S lid e Ass emb I y (R i g h t I 
SI ide Assembly (Left) 
Cushion (30") 
Cushion (45") 
Cush ion (60" I 
Cushion 
Enclosure Seal (30"1 
Enclosure Seal (45"1 
Enclosure Seal (60"1 
Angle Brocket (45") 
Angle Brocket (60") 
Angle Brocket (30"1 
Electronic Enclosure (45"1 
Electronic Enclosure (30") 
Electronic Enclosure (60"1 
Track (30"1 
Track (45" & 60") 
Truarc Retaining Ring 
Truarc Retaining Ring 
#10-14 Phi I I ips Pan Hd. Steel 
(Plastitel Screw 

1-741419 

~ 

21 



0',,-1 
;>I'"go 
::J"3C/) 

!!!·..,..a 
3C11C/) 

o~> 
0>0 "8 _ . 
... <~ 
rJ.~!!l 0-'1/1 
:::I 0 CD 

:::I ... 

"J1~~ 
coo;:::!. 
2 1/1 
I» 
-< ..... 
co co 
0> 

s:: 
I» 
:::I 
c: 
~ 

I\) 
I ..... 

"" 

I t em 
No. Po r t Nc. 

1 1-126615 
2 1-2308C7 
3 1-131949 
4 1-228372 
5 1-228624 
6 1-228642 
7 1-228646 
8 2-228671 
9 1-228674 
10 1·-228905 
1 1 1-229459 
12 1-2296:16 
13 1-230192 
14 19-37106 
15 2-317420 
15 31/620-1 
17 31/620-2 
18 1-317638 

2-317638 
3-317638 

19 4-317538 
20 1-~17539 

'-~17640 

2-~17540 

21 l-L18270 
l- L 18271 
l- L 18272 

22 l-L1964-1 
1-419552 
1-419557 

23 419809-1 
419810-1 

24 07-52922 
25 04-52532 
26 83-55112 

PLASTIC ENCLOSURE ASSEMBLY 
(FOR TCS "A") 

Nome Of Port 

Washer 
Sleeve 
Washer 
Enclosure Mounting Bracket 
Latch Spring 
Pin 
Self Threading Wing Nut 
#10-24 Copped Washer locknut 
Prop Rod 
Kick-out Spring 
Enclosure Plug 
Sealing Strip 
Enclosure Support (45" & 60" only) 
"0" Ring 
Spring 
S lid e Ass emb I y (R i g h t ) 
S lid e Ass emb I y (l eft) 
Cushion (30") 
Cushion (45") 
Cushion (50") 
Cushion 
Enclosure Seal (30") 
Enclosure Seal (45") 
Enclosure Seal (50") 
Angle Bracket (45") 
Angle Brocket (60") 
Angle Brocket (30") 
Electronic Enclosure (45") 
~Iectronic Enclosure (30") 
~Iectronic Enclosure (60") 
Track Weld Assy. (30") 
Track Weld Assy. (45" & 50") 
Truarc Retaining Ring 
Truarc Retaining Ring 
#10-14 Phi I I ips Pan Hd. Sleel 
(Plastite) Screw 

(~ 

bJ 

i 
I ~. 
I ~""-~ 
k:
1

/ 11 "-
o 

~
~;; I 

011 .1. II II 
I .0

0 
I 

", o· .0 

~ • 0 "-..~, I 0.
0

. 8 /. ',' (} I • 

~iL,--,", "'~,:", ~J/.~ 
5 '0 ~~~~:~'~' I I II I ~ ,/ f-

OP. • " Q 

.... ",/' 
o _____ 

ic/I --

1-741380 



I\) 
I 

...L 

en 

c} 
s: d 
§. ~ 
o 0 ° (J) TI -n» 
15°0 
~.3~· 
gti::l 

..... 111 
-n(DIII 
III » -. 

~~~ 
-< -' 3: 
.... 011) CO::l::l 
~b~ 

I t em 
No. 

2 
3 
4 
5 
6 
7 
8 
9 
10 
l1 
12 
13 

14 
- 5 

• 6 

17 

18 
19 

Part No. 

1-126616 
1-23;)807 
1-319979 
1-228624 
1-228642 
2-223671 
2-228674 
1-2289C5 
1-229696 
2-31 7 420 
317620-1 
31?620-2 
1-317638 
20-317638 
3-317638 
21-.317638 
1-317639 
1-317640 
2-317640 
1-418270 
1-418271 
1-41E·272 
Enclcsure 
4204~3-2 

4204.33-3 
420520-2 
42C520-3 

42C523-2 
420523-3 
420533-2 
420533-3 
06-52482 
04-52532 

STEEL ENCLOSURE ASSEMBLY 

Nome Of Par t 

Washer 
Sleeve 
Prop Rod Brocket 
Latch Spring 
Pin 
#10-24 Capped Washer Locknut 
Prop Rod 
Kick-out Spr ing 
Sealing Strip 
Spr ing 
SI ide Assembly (Right) 
SI ide Assembly (Left) 
Cushion (30") 
Cushion (45") 
C u s h ion (60:') 
Cushion 
Enclosure Seal 
Enclosure Seal 
Enclosure Seal 
Angle Bracket 
Angle Bracket 
Angle Bracket 

Assembly 
45" 
45" (Lighted) 

(30" ) 
(45" ) 
( 6 0" ) 

(45" ) 
(60" ) 
(30" ) 

311A & 322A-R-B5 
HL311A-R-B5 & HL322A-R-B5 

flighted) 
60" 
60" (Lighted) 
30" 
30" (Lighted) 
Truarc Retaining Ring 
Truarc Retaining Ring 

12 
3 

6~ 

11;- ...J j 
2) ,~ 

I 
i 
i 
i ~~~~, 
I ~ ii, '" 

9 

k:~ I '~, ~" ?fr -1 ~~ 0 I ., ~ ~ 
,- ~ ~ 

01 0 I " '~ (16 
II ~ ........ ~ .~'~-:'~" I I c,?I.O II ~I"~:~'" "'-.1 

Ii ' I 0 ."-' ',-\L.... .0· '-
',--", ~.. 0 1;- I I' 1 

'~,~, I I I I~ !.~~ I 0 

~"""'''' I I a .... ~ . 
~. 11°/ \ 
.~:~~ :110 0/ ,/----> 

. ;------
/ 

2-741382 



TCSfTCSA Dispenser Parts Manual 
Form 4576A Version 1.0 
Tokheim Corporation February 1996 

2-19 



I\) 
I 

I\) 
o 

'd s: d 
§. ~ 
o 0 ° W -i=I 11):-
0°0 
p; 3 iir 
g· .... i 
:::I 01 :::I 

--.1(/1 

;r~~ 
C" "tJ 

2~~ 
~ iil. s: 
..... °111 
CD::l::l 
CD~C 
CDO!!!. 

21 

CHASSIS ASSEMBLY 
(SERIAL NO 119-50390 & BELOW) 

APPLIES TO 30", 45" & 60" SERIES TCS 

// 

(~ 

/) 

1 .'. 
o· 

•• 0 • .,. . 

9 

-.::--- .......... .1 " .0·' 

~ 
0·0' 

_ __~ •• 0.0' 
__ ' .. 0 ,0--- :-.:: .. ___ ~............. I -......... . 

-.'~ 
, 

-, ' 

20: 

'l 

o . 
-[) 

ClCJ 
@) : . 
f) 00. • (;0 

• f) 00 

{" (l ?1 Q. "' Vi ,L-/;: -

4-741277 

5 



4-741277 

,BsSIs~;5(~~'!'!".'!'!I~;s~gE~0Xi':;MB~:i(~;ii~;:&~'i:'y""""!"!'';'\'''''''''!''!i~~!,""""!"!:'*S~·····~~rl""""!"!Q""""!"!;~·S~N~;'jf,;i;:o!""!'!"':'S\l""""!"!~~,:'I""'··";l""';9 ..... ;;~5~;!"··O~··'3~·f9 ..... ·>O~;!8t ..... ;··· •• · •• '''''''''!''!:lB ..... !~ ..... ;;ib ..... t,,-;7-1,;il l .. 1 of} 
0'6'-1 S:.,O 

3(/) 

~'""a 3U1(/) 

oO!» 
.a » giITEM 0<(1) 
jiJ(\)i 
t:r.iil::l NO. 
0-'(1) 
::l0(\) ::l., 

~~~ 1 
[0iiJ' 

2 III s:: -< III 3 ..... ::l 
co C 
co at 4 (I) 

5 

6 

7 

8 

9 

I\) 

PART ITEM PART 
NO. DESCRIPI'ION NO. NO. DESCRIPI'ION 

1-120751 VVasher II 10 Pump SUlmort Brackets 
1-418168 30",45" & 60" 
1-418169 60" 

1-228370 
1-317405 
1-317471 
1-418034 

Meter Support Bracket 
Center Column 
Motor Mtg. Bracket 
End Frame 

Base Weld Assemblies 

11 

418037-2 30" II 12 
418042-2 45" 
418044-2 60" 

Front Bars 
2-418038 30" 
2-417896 60" 
2-417897 45" 
1-418117 Swivel Support 

Barrier Plate VVeld Assemblies 
418123-6 30" & 30"-RC 
418123-7 45" 
418123-8 60" 
418123-9 45"-RC 
418123-10 60"-RC 
419792-6 30"A & 30"A-RC 
419792-7 45"A 
419792-8 60"A 
419792-9 45"A-RC 
419792-10 60"A-RC 

13 

14 

15 
16 

17 

18 

19 

20 

1-418170 45" 

418176-1 Pump Brace VVeld 
Assembly 

418178-1 Meter Support Plate II 
VVeldAssy. 

Motor ~ulmort Plate 
1-418196 45" 
1-418197 60" 
1-418201 30", 45" & 60" 

418204-1 Cross Brace VVeld 
Assembly 

1-418580 Cross Brace 
418611-1 Center Brace VVeld 

I 
Assembly 

01-50361 1/4-20 X 1/2 Lg. 
Hex Hd Cap Screw 

32-50361 5/16-18 X 5/8 Lg. 
Hex Hd Cap Screw 

10-51491 #14 X 1/2 Lg. P.R. 
Self-Tapping Screw 

11-51491 5/16 X 1/2 Lg. P.K. 
Self-Tapping Screw 

",I " " ...L 

ITEM PART 
NO. NO. DESCRIPI'ION 

21 

22 

23 

24 

25 
26 
27 

28 
29 

30 
31 

32 

33 
34 

35-54742 5/16-18 X 5/8 Lg. M-F 

01-54752 

02-54752 

1-131585 

1-229005 
1-228978 
1-128281 

Hex Hd Whiz-lock 
Screw 
1/4-20 M-F Flange 
VVhiz-Lock Nut 
5/16-18 M-F Flange 
Whiz-Lock Nut 
5/16 VVasher 

Decal 
Decal 
Pop Rivet (for Serial 
No. 079-019082 & 
Above) 

1-130590 Conduit Nut 
1-130613 Conduit VVasher 

1-228645 Conduit Hole Plug 
1-229482 VVarning Plate (For 

Serial No.079019082 & 
Above) 

1-230443 Warning Plate Support 
Bracket (For Serial No. 
079-()l9082 & Above) 

08-50621 5/16" Plain Washer 
1-132757 5/16-18 Hex Head 

Locknut (Nylon Insert) 

4-741277 



I\) 

r\) 
I'\") 

c} 
i d 
3· ~ 
o 0 ° fJ) -i=I -n > 
0°0 a 3 Dr 
o· .... i 
::::I U1 ::::I .....,en 
-nO> co 
10>::0 
0"<111 210::1-
~iilen -< _. s:: 
..... °111 
(0::::1::::1 

~b[ 

.// 

/' <, "", "", ~, 
~, 

~, (12 

21 

CHASSIS ASSEMBLY 
(SERIAL NO 119-50391 & ABOVE) 

APPLIES TO 30", 45" & 60" SERIES TCS 

,/' 
V' 

( 
,) 

., 
1 ' 

o· 
. ,0' ., ' 

" 

9 

~ 
a 

''I 
5 

o 
• 

. Q 
ClQ 

@) : • 
€, 00 • to 
t::i II f) 0° 

~,(}nQ 

3-741328 



2-741328 In r-·· ........ :~ ....... ~ ....... ! ....... ~ ....... ~g ....... ! ....... ~ ....... ~F ....... ·~}IAs ....... ~; ....... : ....... ;) ....... ;~ ....... ~! ....... , ....... ;~A ........ s· ....... ~ ....... :,~ ....... ·, ....... ··MB ....... )~ ........ ;,""""'.·~""""';? ....... ~~ ....... ~ ....... ~ ....... e-h""""'~~-:.;""""'j~~ ....... ':) ....... ~""""'j~ ....... ·.i""""':i-9----f;--O-~~ ....... '.~--) ....... ~~""""'.~--·y-fAb-· . --o-v--·~""""'f~i~~,!.l O~l 
00) 

-g ~ ~ ITEM PART ITEM PART ITEM PART 
DESCRIPTION NO. NO. DESCRIPTION NO. NO. DESCRIPTION ~~~ NO. NO. 

gg.~ I~I --------------------------------~ 10 Pum~ Su~ort Bracket ~:-" "'C 1 1-120751 
~ 0 ~ 2 1-228370 

Washer 

~ ~ 
..... :J 

al ~ 
0) 

I\:) 
I 

3 
4 
5 

, 1-317405 
1-317471 
1-418034 

Meter Support 
Bracket 
Center Column 
Motor Mtg. Bracket 
End Frame 

6 Base Weld Assemblies 
418037-2 30" 
418042-2 45" 
418042-4 45" (Mobil) 
418044-2 60" 

7 Mid Stri~ Weld Assemblies 
419670-4 30" 
419670-5 45" 
419670-6 60" 
420041-2 45" (Mobil) 

8 1-418117 Swivel Support 

9 Barrier Plate Weld Assemblies 
420232-6 30"A & 30"A-RC 
420232-7 45"A 
420232-8 60"A 
420232-9 45"A-RC 
420232-10 60"A-RC 
419982-4 45"A-RC (Mobil) 
420338-4 30" -RC 
420338-5 45"-RC 
420338-6 60"-RC 

11 

12 

13 

14 

15 
16 

17 

18 

19 

20 

21 

22 

23 

1-418168 30",45" & 60" 
1-418169 60" 
1-418170 45" 

418176-1 Pump Brace Weld 
Assembly 

418178-1 Meter Support Plate 
Weld Assy. 

MotQr Su~~ort Plates 
1-418196 45" 
1-418197 60" 
1-418201 30", 45" & 60" 

418204-1 Cross Brace Weld 
Assembly 

1-418580 Cross Brace 
418611-1 Center Brace Weld 

Assembly 
02-50361 1/4-20 X 1/2 Lg. 

Hex Hd Cap Screw 
32-50361 5/16-18 X 5/8 Lg. 

Hex Hd Cap Screw 
10-51491 #14 X 1/2 Lg. P.K. 

Self-Tapping Screw 
11-51491 5/16 X 1/2 Lg. P.K. 

Self-Tapping Scre 
35-54742 5/16-18 X 5/8 Lg. 

M-F Hex Hd Whiz-
lock Screw 

01-54752 1/4-20 M-F Flange 
Whiz-Lock Nut 

02-54752 5/16-18 M-F Flange: 

1\:)' " " 
(.oJ 

Whiz-Lock Nut 
24 1-131585 5/16 Washer 
25 1-229005 Decal 
26 1-228978 Decal 
27 1-128281 Pop Rivet 
28 1-130590 Conduit Nut 
29 1-130613 Conduit Washer 
30 1-228645 Conduit Hole Plug 
31 1-229482 Warning Plate 
32 1-230443 Warning Plate 

Support Bracket 
33 14-51491 #14 X 5/8 Lg. P.K. 

Self-Tapping Screw 
34 08-50621 5/16" Plain Washer 
35 1-132757 5/16-18 Hex Head 

Locknut (Nylon 
Insert) 

3-741328 



I\) 
I 

I\) 
.,s::.. 

-I ° -I s: 0 
§. ~ 
o 0 ° en "8 6' » 
i!l3~ 
cr.,.. i 
::l U1 ::l ... qg 
d;'~-. 
c:r "tJ 

2 ~! 
!!!iilcn -< _.3: 
..... °111 co;:';:, 
cc:-"c 
mo!!!' 

NOZZLE BOOT ASSEMBLY Item No. Part No. Description 
1 

(SERIAL NO. 119-50390 & 
1-126182 Washe;(l. d ) 

BELOW) ~2 1-131515 Actuat In ClJ /l 

1§)-
~ 

1-229473 

1-231868 

~ 

Drip Lip 

Lock Plate 

~%"t0 3 
1-131947 Nozzle Boot Seal 

. :\) <~~ J 4 228150-1 Switch Sensor Assembly 

\}\I~ )y\tSIJ\ ; Door Shaft 
~'~0 2-228349 Standard U . 

1-228350 Vapor Recovery 

6 1-228352 Actuator Arm 
7 1-228353 Pin 

8 Boot Door 
1-228354 Standard 
1-317424 Vapor Recovery 

9 1-317420 Spring 

10 Boot Can 
1-317450 Standard 
1-317451 Vapor Recovery 

11 Boot Can Assembly (Includes Items 1. 5. 7. 8. 10. 16. 17 & 18) 

12 

13 
14 
15 
16 
17 
18 
19 

317600-1 Standard 
317819-2 Vapor Recovery 

Nozzle Boot 
2-418109 
2-418110 

28150001 
252-50001 
01-50761 
24-51321 
25-51321 
05-52532 
04-54742 

Standard 
Vapor Recovery 

#4-40 X 3/8" Long Round Head Machine Screw 
#10-24 x 112" long Round Head Machine Screw 
#4 Lockwasher 
3/32" Dia. x 112" Long Groov-Pin 
3/32" Dia. x 5/8" Long Groov-Pin 
Truarc Retaining Ring 
114-20 x 3/8" Long M-F Hex Head Whiz-Lock Screw 

For comnlete Nozzle Boot Assembly order: 
418237-2 Standard 
418669-2 Vapor Recovery 

3-73773 



TcsrrCSA Dispenser Parts Manual 
Form 4576A Version 1.0 
Tokheim Corporation February 1996 

2-25 



2-26 

NOZZLE BOOT ASSEMBLY 
(SERIAL NO. 119-50391 & ABOVE) 

1-4:70361 
1-11e849 
464-50001 
08-50761 -

BLOCK FqB INTERIM VAPOR & MaxVac 
Channel Block 
Seal Wire 
5/16-18 x 5/8" Long Round Head Machine Screw 
5/16 Shakeproof Lockwasher 

3-73789 
TCSfTCSA Dispenser Parts Manual 

Form 4576A Version 1.0 
Tokheim Corporation February 1996 



TcsrrCSA Dispenser Parts Manual 
Form 4576A Version 1.0 
Tokheim Corporation February 1996 

2-27 



I\) 
I 

I\) 
<» 

c} 
~ d 
3· ~ 
() () 

° ~ "86' 
iil3~ 
!:to ~ g"" :::J gjen 
~~~ 
~<;;p 
C(D::1 

~ iil.~ 
.... 0 III 
co:::J:::J 

mb~ 

HOSE MAGAZINE ASSEMBLY FOR TCS LOW PROFILE 

@ 
r:4\ ' 

®~ 
'~ 1) 

,,/" 

I t em 
No. Part No. 

1 1-124766 
2 1-131547 
3 1-131558 

4 
5 
6 

7 
8 

1-226268 
1-228358 
317469-4 

317469-6 
2--"419146 
250-50031 

Name 0 f Par t 

Hair Pin Cotter 
Spacer 
#8-32 X 7/16 Lg. Slotted 

Rd. Hd. Mach Screw 
Hose Warning Decal 
Eyelet 
Cover Plate Weld Assy. 

(Vapor Recovery) 
Cover Plate Weld Assy. 
Hose Magazine 
#10-24 X 7/16 Lg. Truss 

Hd. Mach Screw 
9 256-50031 #10-24 X 3/4 Lg. Truss 

Hd. Mach Screw 
10 23-50761 #10 Lockwasher 
11 03-54752 #10-24 M-F Flange 

Whiz-Lock Nut 
Order 418515-4 for complete HOSE 

MAGAZINE ASSY (items 3, 4, 
6, 8 thru 11 not included) 

(Ref.) For parts cal lout 
on CHASSIS ASSEMBLY see 
dwg. no. 741277 & 741328 

2-73783 



-l6'a 
~"'cn 
ffi3~ -. ~ ° 3c.ncn 
0O!» 0»0 -g < iii" 
jilm-g 
g.S!!.~ 
;:,°m ;:, ... 
." ... ." m· III c-0ijl-

~ ~ ... ;:, 

~ i. 
en 

~ 
CD 

ACCESS PANEL ASSEMBLY FOR rcs 
(Serial No. 119-50390 & Below) 

2-73786 

ITEM 
NO. 

1 
2 
3 
4 

PART 
NO. 

1-228367 
1-228368 
1-228379 
2-418026 

DESCRIPTION 

Latch Bracket 
Panel Retainer 
Flat Spring 
Plastic Removable Panel (6") 

5 Instruction Decal 
1-317827 "Press Cash or Credit" 
2-317827 "Press Start" 
3-317827 "Press Preset Sale" 

6 244-50001 #10-24 x 114" Long Round Head 
Machine Screw 

7 248-50001 #10-24 x 3/8" Long Round Head 
Machine Screw 

8 05-50761 #10 ShakeproofLockwasher 

For complete Access Panel Assembly order: 
418127-1 



~ ACCESS PANEL ASSEMBLY FOR TCS 

~ 
~ d 
§. ~ 
o 0 ° en TI ,,> 
iSOe 
i ~L~f 
g ..... ~ 

gjln 
"cn CO 
co>=i, 
~<1lI cco::1 
Pliill/) -< _. s: 
..... 0 PI 
co:l:l 

mbi. 

(Serial No. 119-50391 & 031-58612) 

I tern 
No. 

1 

2 

3 

Port No. 

1-229602 

Instruction 
1-317827 
2-317827 
3-317827 

03-54752 

For complete 
4-420692 
6-420692 
8-420692 
10-420692 
12-420692 
14-420692 
18-420692 
20-420692 

Nome Of Port 

Latch Brocket 

Decal 
IIpress Cash/Credit ll 

lip S til ress tor 
IIpreset Sale ll 

#10-24 M-F Flange 
Whiz-Lock Nut 

Access Panel Assembly 
6 11 Right 
9 11 Center 
4 11 Right (Mobil ) 
9 II C en t e r (Mobil ) 
6 11 Right (Sight Gloss) 
9 11 Center (Sight Gloss) 
1711 (322A-R-B5) 
32" (411A & 422A) 

2-73788 



o'''T1-1 ;oo:-go 
[3~ 
3~O Olen 
b'~» 
il » 0 
g ~~. 
e. ... co 
c;-!!!· ~ 
:lg!!! 
"T1-'-"tJ 
CD 0 II) 

~ fi} 
~ s: 
-'- II) 

co E 
~ !!!. 

J\) 
I 

W 
...L 

ACCESS PANEL ASSEMBLY FOR TCS 
(Serial No. 031-58613 & Above) 

Item 
No. 

1 

2 

Part No. 

Instruction 
1-317827 
2-317827 
3-317827 

Panel 
4-420692 
6-420692 
8-420692 
10-420692 
12-420692 
14-420692 
18-420692 
20-420692 

Name Of Part 

Decal 
"Press Cash/Credit" 
"Press Start" 
"Preset Sale" 

6" Right 
9" Center 
4" Rig h t (Mobil ) 
9" Center (Mobil) 
6" Right (Sight Glass) 
9" Center (Sight Glass) 
17" (322A-R-85) 
32" (411A & 422A) 

1-73843 



2-32 

DOOR ASSEMBLY FOR TCS 

TCSITCSA Dispenser Parts Manual 
Form 4576A Version 1.0 

Tokheim Corporation February 1996 



ITEM 
NO. 

1 
2 
3 
4 
5 
6 
7 

8 

PART 
NO. 

1-127656 
1-131381 
1-131584 
3-217160 
4-227630 
1-228637 
231141-1 

Narrow Door 
1-418160 
4-418160 
418236-9 
418236-10 

Wide Door 
418236-11 
418236-12 
1-418522 
2-418522 

Full Width Door 
418236-17 
418236-18 
418236-19 
418236-20 
418236-29 
418236-30 
418236-31 
418236-32 
418236-35 
418236-36 
1-420802 
2-420802 

DESCRIPTION 

Lock Gasket 
Key 
Warning Label 
Sprtng Clip 
Rubber Cushion 
Totalizer glass 
Lock Assembly (Includes Item #2 & #4) 

Painted 
Stainless Steel 
Painted (Totalizer) 
Stainless Steel (Totalizer) 

Painted (Totalizer) 
Stainless Steel (Totalizer) 
Painted 
Stainless Steel 

45" Painted (3 Totalizers) 
45" Stainless Steel (3 Totalizers) 
45" Painted (2 Totalizers) 
45" Stainless Steel (2 Totalizers) 
30" Painted (Left Totalizer) 
30" Stainless Steel (Left Totalizer) 
30" Painted (2 Totalizers) 
30" Stainless Steel (2 Totalizers) 
30" Painted (Right Totalizer) 
30" Stainless Steel (Right Totalizer) 
Painted 
Stainless Steel 

For complete Narrow Door Assembly order: 
418236-1 Stainless Steel (Totalizer) 
418236-3 Painted (Totalizer) 
418236-7 Painted 
418236-8 Stainless Steel 

For complete Wide Door Assembly order: 
418236-2 Stainless Steel 
418236-4 Painted 
418236-5 - Painted (Totalizer) 
418236-6 Stainless Steel (Totalizer) 

For complete Full Width Door Assembly order: 
418236-13 45" Painted (3 Totalizers) 
418236-14 45" Stainless Steel (3 Totalizers) 
418236-15 45" Painted (2 Totalizers) 
418236-16 45" Stainless Steel (2 Totalizers) 
418236-21 45" Painted 
418236-22 45" Stainless Steel 
418236-23 30" Painted 
418236-24 30" Stainless Steel 
418236-25 30" Painted (Left Totalizer) 
41 R2::JR-26 30" Stainless Steel (Right Totalizer) 
418236-27 30" Painted (2 Totalizers) 
418236-28 30" Stainless Steel (Totalizers) 
418236-33 30" Painted (Right Totalizer) 
418236-34 30" Stainless Steel (Right Totalizer) 

TCSITCSA Dispenser Parts Manual 
Form 4576A Version 1.0 
Tokheim Corporation February 1996 

3-73787 

2-33 




